Original Instructions
P-JT10-JE
(2015.03)



CONTENTS

GENERAL VIEW
FRAMING
CYLINDER BED 1
CYLINDER BED 2
COLOR CHANGE SYSTEM
. JT-4-1
ARM 1
ARM 2
ARM 3
NEEDLE BAR CASE 1
NEEDLE BAR CASE 2
UPPER THREAD HOLDER
X-AXIS DRIVE SYSTEM
Y-AXIS DRIVE SYSTEM
TENSION BASE
THREAD STAND
ELECTRICAL PARTS
OPERATION PANEL
POWER SUPPLY BOX
BORDER FRAME, STAND (OPTION)
X-EXTENSION UNIT 1 (OPTION)
.. JT-16-2
X-EXTENSION UNIT 2 (OPTION)

|:| TEJT -C1501 360x500S No.JTX01234
[ 1 [ 1 [ 1

*Part Nos. of screws, nuts, washers etc. are listed at the end of volume.

*Regarding the part number that contains description of @, the part differs depending on model, spec. etc.
When you place an order of such a part, please also inform us of your model, embroidery space and

manufacturing number of the machine.

TEJT -C1501 360x500S No.JTX01234
[Model] [Emb. Space] [Mfg. No.]

(5Q03)



GENERAL VIEW

YR

FIar
OPTION

F7ar

OPTION

JT-14

(SQ03)



JT-1

7L —2A  FRAMING

(SQ03)



7 L— A FRAMING
JI-1

No. Part No. Part Name Remark
] NS810001@000 f STAND
2 614300220000 7LPv R4 : 55 ADJUSTER :55MM DIA.
3 030520020000 RAIRIT L VIBRATION-PREVENTIVE RUBBER
4 030440350000 Fv v CAP
5 030610140000 R—X :&EJF54wy b BASE :TABLE BRACKET
6 145600019000 F#ik: TEJT2—C90 1 MAIN NAME PLATE :TEJT2-C901 9-Needle
6 14561001@000 F#ix: TEJT2-C MAIN NAME PLATE :TEJT2-C 6, 12, 15-Needle
7 030460020000 JS%4w bk :A_—x70OY kA/\— BRACKET :BASE FRONT COVER
8 03044013L010 H/\—: A—3Z : HiL COVER :BASE :FRONT L
9  03044033R000 #H/\—: A—3Z : HIR COVER :BASE :FRONT R
10 0P1200020000 R4 —JLL—k TRAVERSE SCALE
J1 03044034L000 H/8—: _R—X : %L COVER :BASE :REAR L
12 03044014R000 H/3—: A—Z : #R COVER :BASE :REARR
13 2S8100010A20 = [A] TABLE[A]
]4 2858100010020 = TABLE
/5 030610100010 RX5A : & STAY :TABLE
16 030610130000 HS5—: & COLLAR :TABLE
17 030610110000 HsKRJLA : A TABLE HOLDER :A
18 S530041001SD FSRAvEYS4L: ¢p4x10 TRUSSHEAD TAPPING SCREW :4P*10
19 030610120010 J354w bk : & BRACKET :TABLE
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

(FE) R=YNlC@FIDOEFEN TS HDIZDNTIL,
Note:

As for parts with mark @, please follow our instructions on Table of Contents in your parts order.

(A&) OEFZICE> TIELTFEN,
(SQ03)




JT-2-1 e SR
———  fAf<vR1  CYLINDER BED 1

(SQ03)



A~y K1

CYLINDER BED 1

JIr-2-1

No. Part No. Part Name Remark
1 640200002031 H—RE—4% : T8 SERVO MOTOR :MAIN SHAFT
2 641400070010 /A X4 )% : FAAZIILAT NOISE FILTER :TROIDAL CORE
3 050330040020 IS4y hk: ASVE—4 BRACKET :MAIN MOTOR
4 050330050030 itsHAHYFTULY :p7.94 STOPPER COUPLING :7.94MM DIA.
5 501430120810 #4224 J—1 :W15—16 [S] TIMING PULLEY :W15-16[S]
6 502701010010 R7YU5HhS5—:¢07.94 BEARING COLLAR :7.94MM DIA.
7 630200140000 R7yYyv45:620122Z BEARING :62012Z
8§ 050330070010 v Tk F:07.94 SHAFT :ROTARY HOOK :7.94MM DIA.
9 509179020000 &HHhIwvia:No1:¢07.94 OIL-BUSHING :NO.1 :7.94MM DIA.
J0 519108030000 FTwi ¥ :7.94x19xt0.8 PLAINWASHER :7.94*19*T0.8
/1 502107010020 wtHHS—:0d7.94 STOPPER COLLAR :7.94MM DIA.
12 050330580000 #HRIS4 vk NEEDLE PLATE BRACKET
13 611400080000 XTFYUHEY: 3x12 SPRING PIN :3*12
/14 050330600000 #X % ROTARY HOOK SUPPORT
/5 050210140010 % :/M#HSL—ATR (MTQETA) ROTARY HOOK :REGULAR ROTARY HOOK HSL-ATR (MTQETA)
16 050290020000 #FiHHL:11/64%x7.2 ROTARY HOOK SET SCREW :11/64*7.2
17 050260010020 RE> : /& BOBBIN :REGULAR ROTARY HOOK
18 050240150000 REUH—R : /& : Z% BOBBIN CASE :REGULAR ROTARY HOOK :STANDARD
19 050330590000 Hh/\—:#RIS& v b COVER :NEEDLE PLATE BRACKET
20 05034050@A10 £tk : 1EF - F- & [A] NEEDLE PLATE :CAP/NORMAL/TUBULARIA]
2] 050340500000 #t#k: £H NEEDLE PLATE :COMMON USE
22 05034051@010 7RX : AR BOSS :COMMON USE NEEDLE PLATE
23 511554010000 Hm/halC: 11.64%x8.4B ROUND COUNTERSUNK HEAD SCREW :11/64*8.4B
24 050330470010 H/N—: YU FRy R gl COVER :CYLINDER BED :FRONT
25 050330280020 IS4 v bk : Ry Kh/— BRACKET :BED COVER
26 050330320020 H/A—: P YUERY R &% COVER :CYLINDER BED :REAR
27 050330100000 T34 wbk:d)UaRy R §l BRACKET :CYLINDER BED :FRONT
28 050330110000 T34 v bh: IRy F:# BRACKET :CYLINDER BED :REAR
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,

Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




J1-2-2

AR 2

CYLINDER BED 2

(SQ03)



By K2 CYLINDER BED 2

JI=2-2
No. Part No. Part Name Remark
1 050320850820 L/N\—>+% Tk ARXE#ETL—F+ [S] LEVER SHAFT :KNIFE CONNECTING PLATE[S]
2 638100370000 &HmITvia:N1:F81212162 OIL-BUSHING :NO.1:F81212162
3 050320270010 L/\—: AREHETL—F v T+ LEVER :KNIFE CONNECTING PLATE SHAFT
4 050320400010 EHETL—b: AR CONNECTING PLATE :KNIFE
5 050320040830 L/ \—Y v T k: AR [S] LEVER SHAFT :KNIFE[S]
6 050320930000 (AN MHFTL—Fbk : EB2#%HA THREAD SEPARATING PLATE :DIRECT MOVEMENT 2-BLADE TYPE
7 050320920000 BHA R : ES2#HHA MOVABLE KNIFE :DIRECT MOVEMENT 2-BLADE TYPE
8 050320940010 [EFEARX : EE)2#H FIXED KNIFE :DIRECT MOVEMENT 2-BLADE TYPE
9 050320740000 THIFZ UNDER THREAD PRESSER
10 611100070000 EY>4 : ¢4 E-RING :4MM DIA.
1] 0J6600300T10 vL/AF:#—Fr7L—L:n—3Rff [T] SOLENOID :OPEN FRAME :WITH HARNESSIT]
12 512130010010 Ex{d4aLl :No.1 : M2.5x%x 6 STEPPED SCREW :NO.1 :M2.5*6
13 050320570010 E#ETL—k: Evh CONNECTING PLATE :PICKER
14 611100050000 EY>4 : ¢ 2 E-RING :2MM DIA.
15 050320750050 ¥ 27 hr:EvhH SHAFT :PICKER
16 050320760020 Ewvh PICKER
17 050320700000 R bhw/N:Evh STOPPER :PICKER
18 050320840010 HK)LF: EvhHI v T b HOLDER :PICKER SHAFT
19 050330610800 Z#H/\— [S] ROTARY HOOK COVER[S]
20 503101100000 RhkL—FE>:No.1: 03 STRAIGHT PIN :NO.1 :3MM DIA.
21 507802050000 #xif4a: FEH/N—: t0.2 PLATE SPRING :ROTARY HOOK COVER :T0.2
22 0J6106200000 /NILRE—4H : 42F : W#h PULSE MOTOR :42MM SQUARE :DOUBLE-END
23 519206020000 #ifs7vi v :6%x15%xt2.5 PLASTIC WASHER :6*15*T2.5
24 050320820000 R—X : ATHE—4X BASE :ATH MOTOR
25 050320470010 A#>/8Yr45 : ¢ 3E DAMPER RING :3MM DIA. E
26 0J4204400000 Eik: Kt YA CARD :MAGNETIC SENSOR A
27 050320100000 L/\—: ATH LEVER :ATH
28 050320110000 =>4 FL— bk :No1 SENSOR PLATE :NO.1
29 050320430000 E#ETL—bk: ATHERB7—L CONNECTING PLATE :ATH DRIVE ARM
30 512104100040 {4l :No.1:M4x6.7 STEPPED SCREW :NO.1 :M4*6.7
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-3

F o VHEE COLOR CHANGE SYSTEM

13 H30
gRW
N ;
B28 1>
&

(SQ03)



F oz VHEE COLOR CHANGE SYSTEM e

No. Part No. Part Name Remark
070110360010 R—RX : Fz VT E—4H BASE :CHANGE MOTOR

080290180810 O—5F > [S] ROLLER PIN[S]

0J6110700T10 /NILRE—H : 427 :fmé#h [T] PULSE MOTOR :42MM SQUARE :DOUBLE-ENDIT]
08052001B010 /J: B KNOB :B

502551010000 H5—:No.1: 5.1 COLLAR :NO.1:5.1MM DIA.

070110030000 HAL:Fz o CAM :CHANGE

070110370000 Eh%Z(+: FxoPHhL BEARING CASE :CHANGE CAM

638100240000 &@mIvia:M2:MB0206—20FDU OIL-BUSHING :NO.2 :MB0206-20FDU
0J4700100000 RF>igAr—4% POTENTIOMETER

0C0420020010 J34w bk :/RFoiart—4 BRACKET :POTENTIOMETER

505404030020 X4y K :No.4:M4—27.5 STUD :NO.4 :M4-27.5

0C0230210000 2 H7—LA SENSOR ARM

070110050010 H/N\—:Fz ¥ COVER :CHANGE

O o NN AW N~

LA AR AR AR AR AR AR R A LW W W W W W W W w0 N R N N NN N NN N N NN N N N~
SO S0 N A AW N~ D0 0NN YA WD~ D 0 0NN YR WwW )~ D 0NN DY AW~ D

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




ARM 1

T—Ah1

JT-4-1

(SQ03)



7—A1  ARM 1
JT-4-1

No. Part No. Part Name Remark
I 080150050820 7—L A~y K [S] ARM/BEDI[S]
2 080530270000 7354w b : EEEtY BRACKET :ROTATION SENSOR
3 0J4204500000 Eix: I+ b2 425T4 CARD :PHOTO-INTERRUPTER
4 509146010000 &HMmTvia:N1:¢914.783 OIL-BUSHING :NO.1 :14.73MM DIA.
5 080530020000 v H7FL—Fk :N.2 SENSOR PLATE :NO.2
6 623200310000 #s4sv¥~uLt:Me5407:wis-ssmr0525-M TIMING BELT :MG5407 :W15-S5M/0525/M
7 501432020810 #4224 7—1):W15—-32 [S] TIMING PULLEY :W15-32[S]
8 502746010000 R7YHTHS—:¢p14.72 BEARING COLLAR :14.72MM DIA.
9 630200090000 X724 :600422 BEARING :60042Z
10 080510020020 _LEh UPPER SHAFT
/] 080510100000 HLi:HmEZ CAM :PRESSER FOOT
12 506320010000 ¥ CIEMNSHE: 20T STRAIGHT BEVEL GEAR :20T
13 506320020000 FCEMNSWHE: 20T STRAIGHT BEVEL GEAR :20T
14 080520020010 Jwia:nYEL BUSHING :HANDLE
15 507608140010 [E#ElEta: ¢ 0.8 COMPRESSION SPRING :0.8MM DIA.
16 503102080000 X tL—KEY:N.2:¢7.94 STRAIGHT PIN :NO.2 :7.94MM DIA.
/7 08052001A010 / J: A KNOB :A
18 080530290000 #h% : L&A BEARING CASE :UPPER SHAFT
19 502514010000 H5—:¢p24x1t3 COLLAR :P24*T3
20 080510010000 HL :XKFE CAM :TAKE-UP LEVER
2] 511152010000 FEFHLl : HLEd FLAT FILLISTER HEAD SCREW :CAM STOPPER
22 080510220000 Z35>% CRANK
23 080510230020 E#ERwy K : XEEFEI A L CONNECTING ROD :TAKE-UP LEVER DRIVE CAM
24 634400050000 —— KLY —T:N79A048 NEEDLE CAGE :N79A048
25 511453010000 FmM/hMal : 9764 x7 RIGHT-HAND COUNTERSUNK HEAD SCREW :9/64*7
26 080430110000 flEmA/N—: 7—L SIDE COVER :ARM
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,

Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




7 —252 ARM 2

JT-4-2

12.15%f

12, 15-Needle

(SQ03)



T—5h2

ARM 2

JT-4-2

No.

O o NN AW N~

LA AR A AR AR AR AR R R A LW W W W W W W W w0 N R N N NN N NN NN NN N NN~
SO S0 N A AW N~ D0 0NN YA WD~ D 0 0 NN YR wW )~ D 0NN DY AW~ D

Part No.
08025014@010
08025005@000
080420070000
080420080000
080250120000
080250100010
511954010000
080320300010
0J6110700T10
502504060000
507309020000
080320450000
080320310000
080320410000
512153020000

D=7z A : #ET—X

IR AR
F—LIEEmA/N—:
F—LIE@mA/IN—:

HARKTL—k:R7Y2y

HA RISy b stET—2X
RANGFARILE: 11./764%x10
ISy bh: Sy oTE—4
INIWARE—% - 427 @& [T]
HZ—:No.1:¢5.1
F—>3avidt: ¢0.9

faE . Oy TLn—

LINn—: v
BoRYvyg . ¢4
E&fF4a C : No.1

L
R

19./64%x10

Part Name
LINEAR WAY :NEEDLE BAR CASE
REINFORCING PLATE
ARM FRONT COVER L
ARM FRONT COVER :R
GUIDE PLATE :BEARING
GUIDE BRACKET :NEEDLE BAR CASE
HEXAGON SOCKET HEAD CAP SCREW :11/64*10
BRACKET :JUMP MOTOR
PULSE MOTOR :42MM SQUARE :DOUBLE-END[T]
COLLAR :NO.1:5.1MM DIA.
TORSION SPRING :0.9MM DIA.
CONNECTING STUD :JUMP LEVER
LEVER :JUMP
DAMPER RING :4MM DIA.
STEPPED SCREW :NO.1 :9/64*10

Remark

12, 15-Needle

(1) RN =YNolZ @FIDEEIN TN D & DITONTIE,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order.

(A&) OEFZICE> TIELTFEN,

(SQ03)




JT-4-3

7—Ah3 ARM 3

12-& 24
JIE
El7
& ot 58
%3 23@@ 20
o
8 Sl

12—(&)
- <>

(SQ03)




7= 3 ARM 3

JT—4-3
No. Part No. Part Name Remark
] 080510030000 X kwy/%: #tiELTEHS STOPPER :NEEDLE BAR RECIPROCATOR
2 519112010000 FIwi v : 10.3x14xt0.5 PLAIN WASHER :10.3*14*T0.5
3 080210240830 #tEETEHS [S] NEEDLE BAR RECIPROCATOR(S]
4 507308210000 k—Y3vidta: ¢0.8 TORSION SPRING :0.8MM DIA.
5 080210110010 KILH : x> FlEh HOLDER :JUMP SPRING
6 080210460000 FFRS4 KJOw¥ RECIPROCATING SLIDE BLOCK
7 080510040010 ~—X : #2/8TS54 vy b BASE :DAMPER BRACKET
8 080210440000 A /8054w k: $HiELTES DAMPER BRACKET :NEEDLE BAR RECIPROCATOR
9 509472040000 F57Jwa:N2:¢7.24 PLASTIC BUSHING :NO.2 :7.24MM DIA.
10 0L0210030S00 E&tiE: BHEAH [S] NEEDLE BAR DRIVE SHAFT :AUTOMATIC LUBRICATION[S]
] 080240020010 jMth: $3.5%x183 WICK :3.5P*183
]2 080240080010 J =/l b : Hitis FELT :NEEDLE BAR DRIVE SHAFT
13 080250170810 H4 K: &#t#4sr—X [S] GUIDE :NEEDLE BAR CASE[S]
14 080210080800 #4 KFL—Fb : fmiI@X LTEE& [S] GUIDE PLATE :PRESSER FOOT RECIPROCATOR[S]
/5 080210300000 #i#HZ F TS PRESSER FOOT RECIPROCATOR
16 509472010000 FS5Jw<va:N2:¢7.24 PLASTIC BUSHING :NO.2 :7.24MM DIA.
17 080510060010 A /8754w b+ : H@ZLTE&E DAMPER BRACKET :PRESSER FOOT RECIPROCATOR
18 507607090000 HE#Eldta: ¢ 0.7 COMPRESSION SPRING :0.7MM DIA.
19 080240110000 T zx)L bk : HZIlT FELT :OIL PAN
20 080230240000 E#BEZ : AWZLTEHZHSA FFL—F CONNECTING ROD :PRESSER FOOT RECIPROCATOR GUIDE PLATE
2] 512205060000 Exft4al :No2 :M5x16.5 STEPPED SCREW :NO.2 :M5*16.5
22 512205070000 Exff4al :No.2 : M5 x 11 STEPPED SCREW :NO.2 :M5*11
23 080240120010 jfih: 2. 5x1x22 WICK :2.5*1%22
24 080510050000 L/N—2 vk : Hfx LEVER SHAFT :PRESSER FOOT
25 503101360000 X kL—FkE>:N.1:¢8 STRAIGHT PIN :NO.1 :8MM DIA.
26 080240100000 Mfh: 4x1x22 WICK :4*1*22
27 080510130000 L/\—: Wiz AL LEVER :PRESSER FOOT CAM
28 634500020000 HALTJAOF:CFS4—15E02 CAMFOLLOWER :CFS4-15E02
29 080510070000 #% : KFEHLL/N— BEARING CASE :TAKE-UP LEVER CAM LEVER
30 080510200810 L/\—: XiE [S] LEVER :TAKE-UP LEVER[S]
3/ 514105050800 AO—SE {4l :No.1 : M5 [S] SCREW WITH ROLLER PIN :NO.1 :M5[S]
32 519108040000 FTwi vy :8x12xt0.2 PLAIN WASHER :8*12*T0.2
32 519108070000 F£Jwyi v :8x12x1t0.3 PLAIN WASHER :8*12*T0.3
33 080510210000 7—L : K¥E ARM :TAKE-UP LEVER
34 513403020000 Efftal :N.4 :M3—12.5 SCREW WITH PIN :NO.4 :M3-12.5
35 515103010020 O—F : ¢ 3 ROLLER :3MM DIA.
36 080530060030 H/\—: 7—L COVER :ARM
37 080530210010 XIEHA K TAKE-UP LEVER GUIDE RAIL
38
39
40
41
42
43
44
45
46
47
48
49

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-5-1

Ftir—21

-
&

zf ELM

E53

NEEDLE BAR CASE 1

(SQ03)



s —=x1

NEEDLE BAR CASE 1

JT=5-1

No. Part No. Part Name Remark
1 090110056030 &t#ES—X : 0 68t NEEDLE BAR CASE :06-NEEDLE
1 09013003@070 &4 —XR NEEDLE BAR CASE 9 to 15-Needle
2 090410020010 #ti% NEEDLE BAR
3 507605030040 EfEILta: ¢ 0.5 COMPRESSION SPRING :0.5MM DIA.
4 090430040000 ZxJLb/XvF> FELT PACKING
5 090430060000 #>/8:B: t1 DAMPER B :T1
6 090430010000 # /X4 : E DAMPER RING :E
7 090420040020 R bw/\: E3ES STOPPER :UPPER DEAD POINT
8 SA41741201UN FE/ppal:9.64x%x12 FLAT FILLISTER HEAD SCREW :9/64*12
9 090420060010 #ttEf~= NEEDLE BAR CONNECTING STUD
10 507609060000 [E#ElEta: ¢ 0.9 COMPRESSION SPRING :0.9MM DIA.
1] 090420020020 iz I-= PRESSER FOOT CONNECTING STUD
]2 090460230A00 #H#HZ [A] PRESSER FOOTIA]
/3 090460230000 Rz PRESSER FOOT
14 090460040030 EFWAHS—: HFZ SPLIT COLLAR :PRESSER FOOT
15 090470020010 F/ppal: 1./8%x44 FLAT FILLISTER HEAD SCREW :1/8*44
16 090430070040 H2/N\UY24s: A DAMPER RING :A
17 090420010860 #tf~= [S] NEEDLE CLAMP[S]
18 511754010010 FYbHUftiksH4L : 11764 x 6B SLOTTED HEAD SET SCREW :11/64*6B
19 616500080000 #: DB—K5Z21 #11 NEEDLE :DB-K5Z1 #11
20 0904500@@010 #tiEHA K NEEDLE BAR GUIDE
2] 09023002@010 L—J)LAA K RAIL GUIDE
22 09044001@010 L—J)L:H5—R:F RAIL :CASE :LOWER
22 09044002X010 L—J)L:%—X:TF: 158 RAIL :CASE :LOWER :15-NEEDLE
23 502408020010 EHS—:N.2 : ¢ 8 SPLIT COLLAR :NO.2 :8MM DIA.
23 502408010020 EHS5—:N.2 : ¢ 8 SPLIT COLLAR :NO.2 :8MM DIA. 15-Needle
24 09033001@000 HA FLv 7+ : X GUIDE SHAFT :TAKE UP LEVER
25 090310050230 X [A] TAKE-UP LEVERI[A]
26 090310050830 X#FF [S] TAKE-UP LEVERI[S]
27 516503020000 %2HA FAS—: ¢ 2 THREAD GUIDE COLLAR :2MM DIA.
28 090310040010 KRR : X# BOSS :TAKE-UP LEVER
29 502308010010 E[HS5—:No.1: ¢ 8 SPLIT COLLAR :NO.1 :8MM DIA.
29 502308020010 EHS5—:No.1: ¢ 8 SPLIT COLLAR :NO.1 :8MM DIA. 15-Needle
30 090320010000 L/\—: R bwiN LEVER :STOPPER
3] 507310040010 +r—3vidta: @1 TORSION SPRING :1MM DIA.
32 09033002@000 (It SPRING HOOK BAR
33 080530090000 Rbw/8:U=Z7HoIA STOPPER :LINEAR WAY
34 511104010010 FE/p4al :M4x10 FLAT FILLISTER HEAD SCREW :M4*10
35 611200050000 F{FE>:4Xx16—h7 PARALLEL PIN :4*16-H7
36
37
38
39
40
41
42
43
44
45
46

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,

Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




#H#e/— 22  NEEDLE BAR CASE 2

JT-5-2

(SQ03)



B — A 2

NEEDLE BAR CASE 2

JT=56-2
No. Part No. Part Name Remark
I 09053002@000 XiEH/\— TAKE-UP LEVER COVER
2 511353010000 AR/l :9.64x%x25 PAN HEAD SCREW :9/64*25
3 09021025@A00 O—SxHiHE [A] ROLLER-TYPE MIDDLE THREAD GUIDE[A]
4 09021025@000 ~R—X : O—SFXh4iE BASE :ROLLER-TYPE MIDDLE THREAD GUIDE
5 511103010000 F/hfal :M3x4.3 FLAT FILLISTER HEAD SCREW :M3*4.3
6 090210140810 F{EL/— [S] ADJUSTING LEVER][S]
7 507607160000 EfEldt: ¢ 0.7 COMPRESSION SPRING :0.7MM DIA.
8 090210050020 SFzwh RATCHET
9 090210160010 {HFHS— : No.1 TENSION COLLAR :NO.1
10 507204010010 REY(FEH:N.2: ¢ 0.4 THREAD TAKE-UP SPRING :NO.2 :0.4MM DIA.
1] 090210170010 FFHS5—:MN.2 TENSION COLLAR :NO.2
12 09021023@000 R hL—FEF2: 05 STRAIGHT PIN :5MM DIA.
13 090210180010 k¥HH>5—: ¢ 5 STOPPER COLLAR :5MM DIA.
14 090210190010 K/L%X : RkL—FEY HOLDER :STRAIGHT PIN
15 09021022@000 R kL—FEF>: ¢3 STRAIGHT PIN :3MM DIA.
16 611100050000 EY>4 : ¢ 2 E-RING :2MM DIA.
17 09021009@S30 O—S=xHth4kiE [S] ROLLER-TYPE MIDDLE THREAD GUIDEJS]
18 503101150020 R hL—kE>:No.1: ¢ 3 STRAIGHT PIN :NO.1 :3MM DIA.
19 516503010010 %AHA FKAS—:01.8 THREAD GUIDE COLLAR :1.8MM DIA.
20 511553010010 sM/Mal : 9.64x3.5 ROUND COUNTERSUNK HEAD SCREW :9/64*3.5
2] 0B020036@A00 %ALY [A] UPPER THREAD HOLDER[A]
2] 0B020033XA00 LE#7KILA : 158 [A] UPPER THREAD HOLDER :15-NEEDLE[A]
22  0B0200010000 JS4w bk : EREkILY BRACKET :UPPER THREAD HOLDER
23 0B0200050000 ¥¥'m THREAD SUSPENDER DISK
24 507603020010 EiElE4a: ¢ 0.3 COMPRESSION SPRING :0.3MM DIA.
25 0B0200060000 #x : 9 FI¥H PRESSER :THREAD SUSPENDER SPRING
26 512153040000 Fgff4al :No.1:9./64x7.5 STEPPED SCREW :NO.1 :9/64*7.5
27 0B020009@S00 ~R—X : F&HRILY [S] BASE :UPPER THREAD HOLDER][S]
27 0B020034XS00 R—X : b&7KJILA : 158 [S] BASE :UPPER THREAD HOLDER :15-NEEDLE[S]
28 0B020009@000 ~R—Z : k&KLY BASE :UPPER THREAD HOLDER
28 0B020034X000 ~R—Z : FHi)LA : 158 BASE :UPPER THREAD HOLDER :15-NEEDLE
29 0B020007@000 A% O VELCRO
29  0B020035X000 A& O : 1548 VELCRO :15-NEEDLE
30 0B020036@S00 Lt#k/ILF [S] UPPER THREAD HOLDERJ[S]
30 0B020033XS00 Lt4KIL%Y: 158 [S] UPPER THREAD HOLDER :15-NEEDLE[S]
31 0B020036@000 Lt4ARILA UPPER THREAD HOLDER
3] 0B020033X000 Lt4%hkIL%: 158 UPPER THREAD HOLDER :15-NEEDLE
32 502503070010 #A5—:No.1:¢3 COLLAR :NO.1 :3MM DIA.
33 09051004@820 TiiAh/\—: $tES—X [S] FACE COVER :NEEDLE BAR CASE[S]
33 09051004XS30 T#H/\—: ##4—X : 158 [S] FACE COVER :NEEDLE BAR CASE :15-NEEDLE[S]
34 U930@0000000 TH#E: FD LOWER THREAD GUIDE :FD
35 09022004@S30 T#43& [S] LOWER THREAD GUIDE[S]
36 5075060@0020 3|3EYI(Fta N2 : 0.6 TENSION SPRING :NO.2 :0.6MM DIA.
37 0B0200170010 4S5y 7 : &itfidt CLAMP :THREAD HOOK SPRING 12, 15-Needle
38 090590070800 <4 +w tIdL [S] MAGNET RUBBER[S] Excluding 15-Needle
39 070110@e@S10 ~A—X : Fr> o\l [S] BASE :CHANGE ROLLER[S]
40 514105030820 AO—SE {4l :No.1 : M5 [S] SCREW WITH ROLLER PIN :NO.1 :M5[S]
41
42
43

(1) RN =YNolZ @FIDEEIN TN D & DITONTIE,
As for parts with mark @, please follow our instructions on Table of Contents in your parts order.

Note:

(A&) OEFZICE> TIELTFEN,

(SQ03)




JT-6

M UPPER THREAD HOLDER

(SQ03)



SRR

UPPER THREAD HOLDER

JT-6
No. Part No. Part Name Remark
/ UB1900000030 Jw% :EJT HOOK :EJT
2 0B0110530000 R—X:7Tw¥y BASE :HOOK
3 0J6110700T10 /\LRE—% : 428 Mme [T] PULSE MOTOR :42MM SQUARE :DOUBLE-ENDIT]
4 0B0110390010 R—X : JwHIE—4 BASE :HOOK MOTOR
5 507309010010 +t—<3vidta: ¢ 0.9 TORSION SPRING :0.9MM DIA.
6 502503070010 #A5—:No.1: ¢33 COLLAR :NO.1 :3MM DIA.
7 0B0120030000 L/ \—: E{RTwvY LEVER :UPPER THREAD HOOK
8§ 0B0110080010 FEHETL—k:Tv s CONNECTING PLATE :HOOK
9 512104100040 Efttal :No.1 :M4Xx6.7 STEPPED SCREW :NO.1:M4*6.7
10 0B0110370010 RR—Y: XS4 FKTv¥y SPACER :SLIDE HOOK
11  0B0110190000 HA FAS—: E£RTvYH GUIDE COLLAR :UPPER THREAD HOOK
/2 0B0110570S10 — w4 [S] HOOK]S]
13 0B0110550000 R by/8S—AR—X:Twv¥y STOPPER BASE :HOOK
14 050320470010 #2/\yv5: ¢p3E DAMPER RING :3MM DIA. E
15 505105340010 XAy k:No.1:M5—15 STUD :NO.1:M5-15
16 080530070000 AHA K:LER7vY GUIDE :UPPER THREAD HOOK
17 0L2310040000 7354wy hk:LED:7—A BRACKET :LED LAMP :ARM
18 0J7101700A00 S > 7 :#tmLED [A] LAMP :NEEDLE BASE LED LIGHTI[A]
19 0L231003L000 #5>7:LED: L CLAMP :LED LAMP :L
20 O0L231003R000 #5>7:LED:R CLAMP :LED LAMP :R
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-7

X o5k ) £l

X-AXIS DRIVE SYSTEM

(SQ03)



X i IR 2 1S

X-AXIS DRIVE SYSTEM

JI-7

No. Part No. Part Name Remark
1 0F5300320010 z#:0001.500S Z-SPEC. FRAME :0001/500S
2 0G0140040S00 Jzxz)Lbk: t1.9 [S] FELT :T1.9[S]
3 0F5300350000 J34wbk:zZzH¥yihn— BRACKET :Z-SPEC. FRAME SASH COVER
4 O0F5300360000 Hh/\—:zZzHvyd COVER :Z-SPEC. FRAME SASH
5 660300110001 J=F7HIA : XEREHER LINEAR WAY :X DRIVE SYSTEM
6 510200300000 RAR—#:No.2:t0.3 SPACER :NO.2:T0.3
7 O0F5300340S10 #shk)IL4 [S] FRAME HOLDERIS]
8 O0F5300400000 AL R[EEH: N1 : X BELT CATCHER :NO.1 :X
9 O0F5300410000 ~NJLbIEEH:N.2 @ X BELT CATCHER :NO.2 :X
10 O0F5300390000 734w bk : MRty : X BRACKET :MAGNETIC SENSOR :X
11 642200000000 W/ : EmtoH MAGNET :ORIGIN SENSOR
12 O0F5300380000 R—X : HimtH: X BASE :MAGNETIC SENSOR :X
13 0J4203500010 t ¥ : [R& SENSOR :ORIGIN
14 HO0SA02000000 /\—4XR : XEHEFE G D HARNESS :X-AXIS ORIGIN RELAY
15 623A00040000 #+/3>¥_Lk:MA5:W15-254E-LY TIMING BELT :MA5 :W15-254E/LY
16 501430140020 #A43>457—1) :W15—16 TIMING PULLEY :W15-16
17 631200190000 R7y>r45:69822 BEARING :69877
18 OF5300330000 #% :No.4 : ¢ 8 BEARING CASE :NO.4 :8MM DIA.
19 644100080000 =957 :MB—2 MINI CLAMP :MB-2
20 O0F5300370000 J354 vk : XE—4 BRACKET :X MOTOR
2] 0J6105400A10 /SLRE—% :60F: To¥fE [A] PULSE MOTOR :60MM SQUARE :WITH SENSOR[A]
22 HO0SA01100000 /N—HR: XE—4 HARNESS :X MOTOR
23 HO0SA00900000 /N\—=ARR: XE—RE Y HARNESS :X MOTOR SENSOR
24 O0F4150180000 RFA : XE—H Hh/\— STAY :X MOTOR COVER
25 9A1611500000 H/\—: XE—4 COVER :X MOTOR
26 501430060810 #4324 7—1):W15—16 [S] TIMING PULLEY :W15-16[S]
27 638400090000 J,—EYTYI v : TW—1020 RULON WASHER :TW-1020
28 O0F4160040000 KILE : 5435 T—1) HOLDER :TIMING PULLEY
29 503503030000 75 >YEY:N.3 FLANGE PIN :NO.3
30 611100100000 EY>4H : ¢ 7 E-RING :7MM DIA.
3] O0F4160050010 T >3+ : XEFEIN/L b TENSIONER :X DRIVE BELT
32 0G314004LS40 #7hRILA : L [S] FRAME HOLDER :L[S]
33 0G314004RS40 #7RJL% : R [S] FRAME HOLDER :R[S]
34 0G314001A020 X bkws%: Nt STOPPER :NO.1
35 0G314002B020 X kws%:No.2 STOPPER :NO.2
36 507815060010 #xifta: RIFA—X:t1.5 PLATE SPRING :HOLDER BASE :T1.5
37 8123051001Mz RANRMF IS IRk : M5 x 10 HEXAGON SOCKET HEAD FLANGE SCREW :M5*10
38 O0F4110010800 H/N\—: z# [S] COVER :Z-SPEC. FRAME[S]
39 0P1200020000 X4 —JLi— TRAVERSE SCALE
40
41
42
43
44
45
46
47
48
49
50

(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,

Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-8

Y g UK e S

Y-AXIS DRIVE SYSTEM

(SQ03)



Y RS

Y-AXIS DRIVE SYSTEM

JI=8
No. Part No. Part Name Remark
1 0F5400120000 R—X : YE—4 BASE :Y MOTOR
2 0F5400130000 J34 v bk : YE—4 BRACKET :Y MOTOR
3 0J6105400A10 /SILRE—H : 60A : ToH{tE [A] PULSE MOTOR :60MM SQUARE :WITH SENSORI[A]
4 HOSA01200020 /N—RRX: YE—4A HARNESS :Y MOTOR
5 HO0SA01000000 /N—HX: YE—ARtUY HARNESS :Y MOTOR SENSOR
6 501F18010010 #A4=Xv47J—1) :W19—-18 TIMING PULLEY :W19-18
7 628300010001 #A43v¥AN)Lb:3GT:19%x270/E TIMING BELT :3GT :19*270/E
8 501F17010000 #A4 3> 49 F—1) :W20—63 TIMING PULLEY :W20-63
9 0F5400150000 YYv¥Jhk:0p12%x496 Y SHAFT :12P*L496
10 634200140000 ——KJLRF71 >4 : HMK 15 15 NEEDLE BEARING :HMK1515
/] 502812010010 ——FKJLHhS5—: 12 NEEDLE COLLAR :12MM DIA.
12 501F47010000 #4324 JF—1) :W20—36 TIMING PULLEY :W20-36
/3 628400010001 #4249 AN)Lk:3GT:20x1005 TIMING BELT :3GT :20*1005
14 501F46010000 #4245 J—1):W20—-24 TIMING PULLEY :W20-24
15 634600050000 —— KJLRF7IY>S : TLAS81O0 NEEDLE BEARING :TLA810
16 519210010000 #ifg7 v+ :8.2x12xt 0.5 PLASTIC WASHER :8.2*12*T0.5
17 0F5400030000 KL% :FoavF—1 HOLDER :TENSION PULLEY
18 503104070010 R+kL—FrE> :No4:¢8 STRAIGHT PIN :NO.4 :8MM DIA.
19 611100080000 EY 4 :¢5 E-RING :5MM DIA.
20 660400000001 J—=79xA:L450 LINEAR WAY :L450
2] O0F5400160000 R—X : st Y : Y BASE :MAGNETIC SENSOR :Y
22 034203500010 o ¥ :[EA SENSOR :ORIGIN
23 HO0SA02100000 /\—=xR : YHEIF=#E HARNESS :Y-AXIS ORIGIN RELAY
24 O0F540014L010 z#7—4L : L Z-SPEC. FRAME ARM :L
25 O0F540014R010 zZ#7—L : R Z-SPEC. FRAME ARM R
26 642200000000 #A : EmtrY MAGNET :ORIGIN SENSOR
27 O0F0130010000 Y3 v bhFL—Fk: R+ JOINT PLATE :BELT
28 O0F5400170000 ##5&#R : NJL AR REINFORCING PLATE :BELT PRESSER
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-9

(SQ03)



ok

TENSION BASE

JT-9

No. Part No. Part Name Remark
1 UC2B@0000020 HEL :O—41): TEJT2—C  TENSION BASE :ROTARY :TEJT2-C

2 0C012001@040 HFELE: n—421) TENSION BASE :ROTARY

3 000230120010 A—4 YT avT4a4RY ROTARY TENSION DISK

4 0C0230130030 ¥¥7bk:B—%YTr¥arT«2RX%Y SHAFT :ROTARY TENSION DISK

5 0C0230190S20 AR—x:m—42YFriav7T42XY [S] BASE :ROTARY TENSION DISK[S]

6 0J4203800000 RYw hkik: A—HYTF4RX% : 50 SLIT PLATE :ROTARY DISK :50

7 0C0220150000 /J:%kFTri3v: A KNOB :THREAD TENSION :A

8§ 0C0220080000 [Ltath!T SPRING HOOK

9 507706010000 F—/N[Eta: ¢ 0.6 TAPER SPRING :0.6MM DIA.

10 0C0210060000 Fr>a>vTa4RY TENSION DISK

11 0C0210040000 %7>>arvARAv k. #Eft THREAD TENSION STUD :WITH GROOVE
12 509804050000 L Tvyia:N.2:M4 SCREW BUSHING :NO.2 :M4

/3 0C022018@010 ~N—X : Rz BASE :THREAD PRESSER

14 S5500310018D MAvE>SHRL: $3x10 COUNTERSUNK TAPPING SCREW :3P*10
15 S132030401TD +r3R/ML:>¥a)lFasvsd :M3x4x2 TRUSS HEAD SCREW :STEPPED :M3*4*2
16 507702010000 F—/XIF4a: ¢ 0.2 TAPER SPRING :0.2MM DIA.

/7 0C0220030010 %z THREAD PRESSER

18 0C022001@010 L#i#E : AR UPPER THREAD GUIDE :TENSION BASE
19 S550030801SD MAvEYS4HLl: $3x8 COUNTERSUNK TAPPING SCREW :3P*8
20 0C015006@000 H/\—: FEE COVER :TENSION BASE

2] 0C023014@000 L—JL: RtihtoH RAIL :THREAD BREAKAGE SENSOR

22 0J2602300220 TCEYY [A] TC SENSORI[A]

23 0C0230220010 IS4 vk : TCEUHER BRACKET :TC SENSOR CARD

24 032602100010 Hik: TCtUY CARD :TC SENSOR

25 8530030601SD +5REvEVYHRL: p3x6 TRUSS HEAD TAPPING SCREW :3P*6

26 0C023020@010 FoRIH—FK: A DISK GUARD :A

27 0C023016@000 T4RIHA—FK:B DISK GUARD :B

28 0P140002@000 < —/L : &t#ENo. LABEL :NEEDLE BAR NO.

29 0C024003LS00 JS4w bk :HHEE: L [S] BRACKET :TENSION BASE :L[S]

30 0C024003RS00 J34w b :H{ESE: R [S] BRACKET :TENSION BASE :R[S]

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




$32 T THREAD STAND

JT-10

(SQ03)



S/3.C  THREAD STAND
JTr-10
No. Part No. Part Name Remark
I 1D310001@030 %I T THREAD STAND PLATE
2 0D0110400000 iFHL b SUPPORT BOLT
3 9A1400500000 HEXIFE: A THREAD COURSE SUPPORT BAR :A
4 9A1400600000 %EXIFE: B THREAD COURSE SUPPORT BAR :B
5  0D0110420000 ~—2Z : KRIITH BASE :THREAD STAND STUD
6 0D0110410000 %IITH THREAD STAND STUD
7 0D0110010010 %3 Tlfta THREAD STAND BLADE
8§ 0D0110022010 %#IZTYv4:t10 THREAD STAND RING :T10
9 1ED10001@A20 %i# [A] THREAD COURSE[A]
10 1ED10001@010 i THREAD COURSE
J] 516501011010 $%AHA KHhS5— % :¢4.5 THREAD GUIDE COLLAR :RED :4.5MM DIA.
Il 516501012010 %AHA FKHS5— B:¢4.5 THREAD GUIDE COLLAR :BLACK :4.5MM DIA.
12 UD1100000200 %Fr<3arv:Fa—7:B THREAD TENSION :TUBE :B
13 0C0220150000 / J:%Frvav: A KNOB :THREAD TENSION :A
14 0C0220080000 (f1a#hlit SPRING HOOK
15 507706010000 F—/8E4a: ¢ 0.6 TAPER SPRING :0.6MM DIA.
16 0C0220160010 F>> 3> F 4RI TENSION DISK
17 0C0210040000 %F>>a>RAwy K. Ef THREAD TENSION STUD :WITH GROOVE
18 0D0210150030 %FvoavhHA K:Fa—7 THREAD TENSION GUIDE :TUBE
19 0D0210052A00 /84 S5/)LFa2—7T:L230 [A] SPIRAL TUBE :L230[A]
19 0D0210053A00 /S84 S5)LFa1—7T :L240 [A] SPIRAL TUBE :L240[A]
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
() HA=YNIC@FIDEENTNSHDIZHONTIE, (AR] OERICE>TIELTFT S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JI-11

#E% EBLECTRICAL PARTS

(SQ03)



o =
FEL X\

ELECTRICAL PARTS

= JT-11
No. Part No. Part Name Remark
] 080530250000 A—X : /8RJLCP UEIR BASE :PANEL CPU CARD
2 644500750000 R~R—4 : KH SPACER :HEXAGON
3 644500760000 R~R—4 : AH SPACER :HEXAGON
4 0J3503000A00 #iR:/SRICPU [A] CARD :PANEL CPU[A]
5 644500370000 a—F 4 v54oYwTF: 7 COATED CLIP :7
6 080530260000 H/NN—: A —TI—RK—F COVER :INTERFACE PORT
7 080440080000 % :1&AHh/\— LID :REAR COVER
8§ 080440060000 H/5—: COVER :REAR
9 HOSA00800000 /\—HX :/¥KJLCPU : > kO—3 HARNESS :PANEL CPU :CONTROLLER
10 080440101000 L@mAhH/N\—:i& TOP COVER :REAR
/1 080530220010 #H/3— : h#EER COVER :RELAY CARD
12 0J2503600A00 #fRk: PaA >k [A] CARD :JOINT[A]
13 HOSA00400000 N—FR: T34 IR HARNESS :JOINT CARD
14 080530050000 TJS54w b : higEiR BRACKET :RELAY CARD
15 0J2205200A00 #ix: KS1/% [A] CARD :DRIVER[A]
16 032203000200 #iR : F&/<7— [A] CARD :MAIN SHAFT POWERI[A]
17 032304500220 #igk: 3> rA—35 [A] CARD :CONTROLLERIA]
18 030190280000 R—X : avFa—4 &Ik BASE :COMPUTER CARD
19 030190320000 #H/\—:arEa—42ER COVER :COMPUTER CARD
20 030190310000 #H3&tR : Hik REINFORCING PLATE :CARD
2] 030190290000 JS4w bk : #ik: k£ BRACKET :CARD :UPPER
22 030190300000 JS4wh:&Hix: T BRACKET :CARD :LOWER
23 640500190011 77> :40f:24V FAN :40MM SQUARE :24V
24 HOSA00100000 /\—:hX : EiEd#E HARNESS :POWER SUPPLY RELAY
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
() HA=YNIC@FIDEENTNSHDIZHONTIE, (AR] OERICE>TIELTFT S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




BaE %L OPERATION PANEL

JT-12

[N

7 g £ L
e
i,

=7
)

4
[T7/C

(SQ03)




B <L

OPERATION PANEL

Jr-12
No. Part No. Part Name Remark
1 0J1403200010 4 —X : #4E/XR)L : B CASE :OPERATION PANEL :FRONT
2 0J1407500010 R—X : F—K—F BASE :KEY BOARD
3 0J1407200000 F—R—FK :#BENR)L: T KEY BOARD :OPERATION PANEL :T
4 641200010221 LCD [A] LCDI[A]
5 0J5102000000 L —jL:/\RJLLCD LABEL :PANEL LCD
6 0J3500300020 EHtk:a>v—iL2 CARD :CONSOLE2
7 0J1412100A00 #HERY1—L [A] SPEED VOLUME[A]
8 643700010020 YT = :HEAR!Y1—LA KNOB :SPEED VOLUME
9 642300130010 XA vF: EEEL SWITCH :EMERGENCY STOP
10 0P3100120000 < —)L : =1L LABEL :MACHINE STOP
/] 030220460000 R—X :arvbtE—7 BASE :CONTROLLER
12 H0S800300010 /—*R: ¥ FYFa—F: /%)L HARNESS :GROUNDING CORD :OPERATION PANEL
13 031403300000 4~ —X : e/ CASE :OPERATION PANEL :REAR
14 035100100000 AH/A—:DIPRAYF COVER :DIP SWITCH
15 644500790010 #¥:wY<T= SCREW :KNOB
16 030220550010 X514 :arvba—3 STAY :CONTROLLER
/7 619100140000 HT)LF v bk WELL NUT
18 03022085@S00 J3%wbh:arkA—3:B—D [S] BRACKET :CONTROLLER :B-D[S]
19 0F4160360010 X7 : E# STAY :WIRING
20 030220860000 H/\—: > hkR—3 COVER :CONTROLLER
21 HOSA01500000 /N\—RZX : /SR HARNESS :OPERATION PANEL
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-13 e
EHA 2 A POWER SUPPLY BOX

(SQ03)



HBIRA v 7 A POWER SUPPLY BOX

JI=13
No. Part No. Part Name Remark
1 030102000010 4 —X : EBRAKRKYI R : F CASE :POWER SUPPLY BOX :LOWER
2 644500000000 & vy arT/\— CUSHION RUBBER
3 645300000001 DCEJR: 5V. 24V DC POWER SUPPLY :5V 24V
4 645200050021 H—UF7JV—/N: L SURGE ABSORBER :L
5 645200090001 H—>L7IJY—/\: FG SURGE ABSORBER :FG
6 HOSA03200000 n—*R:¥35vFa—F:&FKysX: 2 HARNESS :GROUNDING CORD :POWER SUPPLY BOX :2
7 642300060010 XA yF:P—VY SWITCH :SEESAW
8§ H0S800200020 /N—FRR : RS YF/N—HRR HARNESS :SWITCH HARNESS
9 HO0SA03100000 N—RR: ALY LrT7vyia HARNESS :INLET ASSY
10 642700210000 Ea2—X:250V6.3A FUSE :250V 6.3A
/] H0S800400010 /N\—+X: DCER/N—FRRX HARNESS :DC POWER SUPPLY HARNESS
12 640500180011 77> :60f FAN :60MM SQUARE
13 030102300000 #—XR:ERAYIR: Lk CASE :POWER SUPPLY BOX :UPPER
14 644500010000 /\> KL HANDLE
15 H0S800600010 /N—xX:/N\J—a3—FKDC HARNESS :POWER CORD DC
16 643200070000 /n—*r=z:s/s8T—a—FAC:125V:UL#H#H HARNESS :POWER CORD AC :125V :UL SPEC. UL Spec.
/6 H0S800720000 /nN—=xR:/87—a—FKAC: 250VitH HARNESS :POWER CORD AC :250V SPEC.
16 643200030010 n—*R:/¥U—3—FAC: 125VEREH HARNESS :POWER CORD AC :125V DOMESTIC SPEC.  Japan
17 0J0101900A40 TFERAKVI R [A] POWER SUPPLY BOXJ[A]
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




BORDER FRAME, STAND (OPTION)

JRR e, AR (F T ay)

JT-14

(SQ03)



e, 2AZ R (S ay)

BORDER FRAME, STAND (OPTION)

No. Part No. Part Name Remark
1 303150030A00 FER#:0001-036%x500S [A] BORDER FRAME :0001/036*500S[A]
2 060240220800 7=xJ)Lk:15x1.3x180 [S] FELT:15*1.3*180[S]

3 0G0250150010 RR—Y : HER# SPACER :BORDER FRAME

4 S123050801MZ AEANRFISIURILE: M5 X8 HEXAGON SOCKET HEAD FLANGE SCREW :M5*8
5 0G052015@020 FER%YYwF:BFF4:L100—300 BORDER FRAME CLIP :BFF4 :L100-300

6 O0L3120010A20 = : ER# [A] TABLE :BORDER FRAME[A]

7 0L3120010020 = : [@x# TABLE :BORDER FRAME

8§ 030610100010 R74 : &£ STAY :TABLE

9 030610130000 H5—: & COLLAR :TABLE

10 030610110000 sA&LY : A TABLE HOLDER :A
11 S530041001SD kS RAvEVSHRL: $4x10 TRUSSHEAD TAPPING SCREW :4P*10
12 030610120010 JS54wvw bk :E BRACKET :TABLE
/3 0L311007@000 ~N—X :fil: A BASE :STAND :A
/4 0L311008@000 ~RN—X :fil: B BASE :STAND :B
/5 O0L311006@010 ~RN—X :ffl: C BASE :STAND :C
/16 614300210000 F+X%:ST—65RH, M16x40 CASTER :ST-65RH M16*40
17 030530040000 LARYUHKRILF:M12%x50 LEVELING BOLT :M12*50
18 03052004@S00 #REIFFILN—ZR [S] VIBRATION-PREVENTIVE BASE[S]
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-15-1

XYL =yl (A7 ay)

X-EXTENSION UNIT 1 (OPTION)

(SQ03)



X =vy 1 (73 V)

X-EXTENSION UNIT 1 (OPTION) 7

T-15-1

No. Part No. Part Name Remark
1 0F5300420010 z#:0001.1200S Z-SPEC. FRAME :0001/1200S
2 0G01400408S00 ZzxJ)Lb: t1.9 [S] FELT :T1.9[S]
3 0F5300350000 T34 v bk : zZzH¥yihn— BRACKET :Z-SPEC. FRAME SASH COVER
4 0F5300360000 H/N\—: ZHv COVER :Z-SPEC. FRAME SASH
5 660300100000 Y=7vx4A4:LWL—15C3R1470 LINEARWAY :LWL-15C3R1470
6 510200300000 RAR—%:No.2: t0.3 SPACER :NO.2 :T0.3
7 ~O0F5300430800 #/KJ)L%: 12008 [S] FRAME HOLDER :1200S[S]
8 0F5300450000 #Hi&ER5 REINFORCING PART
9 0F5300400000 ANJL ~IEFEH :No.1 : X BELT CATCHER :NO.1 :X
10 O0F5300410000 AL k(& N2 : X BELT CATCHER :NO.2 :X
11 O0F5300390000 J3#4w bk : MRty : X BRACKET :MAGNETIC SENSOR :X
12 642200000000 A : ERtEY MAGNET :ORIGIN SENSOR
/3 O0F5300380000 R—X : Rt Y : X BASE :MAGNETIC SENSOR :X
14 0J4203500010 +>H:[E@A SENSOR :ORIGIN
15 HOSA02000000 /\—FRR : XEH[READHH HARNESS :X-AXIS ORIGIN RELAY
16 623A00030000 %#4/sv¥~Lk:MA5:W15-550E/LY TIMING BELT :MA5 :W15-550E/LY
17 501430140020 #4249 TF—1):W15—16 TIMING PULLEY :W15-16
18 631200190000 R7yr45 :69822 BEARING :69827
19 O0F5300330000 #h% :No.4 : ¢ 8 BEARING CASE :NO.4 :8MM DIA.
20 644100080000 =457 :MB—2 MINI CLAMP :MB-2
2] O0F5300370000 J35%5whk: XE—4 BRACKET :X MOTOR
22 0J6105400A10 /\LRE—% :60f: o4& [A] PULSE MOTOR :60MM SQUARE :WITH SENSORI[A]
23 HO0SA01100000 /N\—HRXR: XE—% HARNESS :X MOTOR
24 HOSA00900000 /N\—FRR: XE—ARtE2H HARNESS :X MOTOR SENSOR
25 0F4150180000 RFA : XE—AH/\— STAY :X MOTOR COVER
26 9A1611500000 H/N—: XE—4 COVER :X MOTOR
27 644500090000 #5>7: 10N CLAMP :10N
28 501430060810 #4245 7F—1) :W15—16 [S] TIMING PULLEY :W15-16[S]
29 638400090000 )L—AYTyP v : TW—1020 RULON WASHER :TW-1020
30 O0F4160040000 FKILA : 243225 T—1 HOLDER :TIMING PULLEY
3] 503503030000 75 >LFEFY :N.3 FLANGE PIN :NO.3
32 611100100000 EY 4 : ¢ 7 E-RING :7MM DIA.
33 0F4160050010 Ty > 3+ : XEREINJL b TENSIONER :X DRIVE BELT
34 O0F5300440800 AH/N—: Z#¥:1200S [S] COVER :Z-SPEC. FRAME :1200S[S]
35 0P1200020000 R4 —)L— b TRAVERSE SCALE
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

() HN=YNolC@FIDEFENTND HDICDONTIE, [(BR) OERICE - TIELFE W,

Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




JT-15-2

XYrigr=v 2 (A7 a>)  X-EXTENSION UNIT 2 (OPTION)




XWEa=y c2 (73 V)

X-EXTENSION UNIT 2 (OPTION) 7

7152
No. Part No. Part Name Remark
1 303103030A00 FER#:0001.-035x1200S [A] BORDER FRAME :0001/035*1200S[A]
2 060240220800 7=xJ)Lk:15x1.3x180 [S] FELT:15*1.3*180[S]
3 0G0250150010 RR—Y : HER# SPACER :BORDER FRAME
4 S123050801MZ AEANRFISIURILE: M5 X8 HEXAGON SOCKET HEAD FLANGE SCREW :M5*8
5 0G052015@020 FER%YYwF:BFF4:L100—300 BORDER FRAME CLIP :BFF4 :L100-300
6 O0L312005@T00 = : X#EkRI1=w bk [T] TABLE :X-EXTENSION UNIT[T]
7 O0L312005@A00 = : X#EsgRa1—w + [A] TABLE :X-EXTENSION UNIT[A]
8 O0L3120050000 = : X#EsEI=w b+ TABLE :X-EXTENSION UNIT
9 0L312005@100 R—RX7V4I: L BASE ANGLE :UPPER
10 85300510018SD +SRAVEYSRL: d5x10 TRUSSHEAD TAPPING SCREW :5P*10
1] 0L312005@200 R—ZR7 24 :F BASE ANGLE :LOWER
12 0L312005@300 =HHR— bk : X#ERI=Y b+ TABLE SUPPORT :X-EXTENSION UNIT
13 S123050801TD AANFITUIURILE: M5 X8 HEXAGON SOCKET HEAD FLANGE SCREW :M5*8
14 614300220000 7Po¥R% : 955 ADJUSTER :55MM DIA.
/5 51030018@000 RAR—#:No.3:t0.1—0.5 SPACER :NO.3 :T0.1-0.5
16 0L3120050400 s£4&5t1k TABLE ALIGNING PLATE
17 615500030001 KLY 5>T:GY 1001 TOGGLE CLAMP :GY 1001
18 8S530041601SD +SRAVEYSHRL: p4x16 TRUSSHEAD TAPPING SCREW :4P*16
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
(7B) S=YNolC @FIDEENTNE HDIEHNTIE, (AK] OIERICE > TIEILF S,
Note: As for parts with mark @ please follow our instructions on Table of Contents in your parts order. (SQ03)




A-B

ES X — Y N % % g5 0 K — Y M W E
A  FINRY FlatFillisterHead Screw Bi5 ~ S8120031203TD M3 x 12
Al SA41730351CN 1./8x44x3.5 B16 ~ S120031201TN M3x12
A2 SA41730501CN | 1./8Xx44 X5 B17 ~ S120031502TD M3x 15
A3 SA41730551CN 1./8x44x5.5 B18  S120031501TN M3x15
A4 SA41730601CN 1./8x44Xx6 B19  S120031601TN M3x 16
A5 SA41740301CN 9./64x40Xx 3 B20  S120031801TN M3x18
A6 SA41740402CN 9.64x40Xx4 B21  S120032003TD M3x20
A7 | SA41740401SA 9.64%x40x4 B22  S120032001TN M3x20
A8 SA41740403CL 9./64x%x40x%x4 B23 S120032501TN M3x25
A9 SA41740404CN 9./64x40Xx4 B24| S120033001TN M3 X 30 #kU Half Threads)
A70 SA41740501CN 9./64x40Xx5 B25  S120040501TD M4 x5
A7l SA41740601CN 9. 64x40X6 B26 ~ S120040502TN M4 x5
A72| SA41740602CN 9./64Xx40X6 B27  S120040602TD M4 x 6
A713| SA41740701CN 9.64x40X7 B28  S120040601TN M4 x 6
A74 | SA41740801CN 9./64x40x8 B29 ~ S120040801TD M4 x 8
A15 ~SA41740802CN 9.64x40x8 B30  S120040802TN M4 x 8
A16 ~SA41740803CN 9./64x40x8 B31 | S120041001TD |M4x10
A17 ~ SA41741001CN |(9./64x40x10 B32  S120041002TN M4 Xx10
A18| SA41741202CN 9.64x40x12 B33 | S120041201TD |M4x12
A719  SA41741501CN |(9./64x40x15 B34  S120041202TN M4 x12
A20  SA41750431TN 11.64x40X4.3 B35| S120041401TN (M4 x 14
A21 |  SA41750701CN 11.64%X40Xx7 B36  S120041502TD M4 x15
A22  SA41750751CN |11.64x40x7.5 B37| S120041501TN |M4x15
A23 SA41750901SH 11.64%x40x9 B3S  S120041601TN M4 x 16
A24  SA41751151CN |11.64x40x11.5 B39 | S120041801TN |M4x18
A25 | SA41751201CN 11.64x40x12 B40 ~ S120042002TD M4 x20
A26| S141030801SC M3 x8 B41 | S120042001TN |M4x20
A27  S$141030802SD M3 x8 B42 ~ S120042502TD M4 x25
A28 8141031001CC M3 x10 B43 | S120042501TN |M4x25
A29  S8141041001SC M4 x10 B44| S120042504TN M4 X 25 kU (Half Threads)
B45 S120043001TN M4 x30
B46 ~ S120043502TD M4 x35
B47 ~ S120043501TN M4 x35
B48 ~ S120044001TN M4 x40
B49 | S120044501TN (M4 x45
B 7RATYIMRILEL  Hexagon Socket Head Cap Screw B50| S120050601TN M5 x 6
BI S120020801TD M2 x8 B51  S120050801TD M5 x8
B2 $120021001TD M2x 10 B52  S120050802TN M5 x 8
B3 S120480501TN M2.6x5 B53 ~ S120051001TD M5x 10
B4 S120030301TN M3 x 3 B54  S120051002TN M5x 10
B5 S120030401TN M3x 4 B55  S120051004TP M5x 10
B6 S120030502TD M3Xx5 B56 ~ S120051201TD M5x 12
B7 S120030501TN M3x5 B57| S120051202TN |M5x 12
BS S120030601TD M3 X6 B58  S120051401TN M5x 14
B9 S120030602TN M3 Xx6 B59  S120051501MZ M5x 15
B10 ~ S120030804MZ M3 x8 B60  S120051502TD M5x 15
B11 ~ S120030801TD M3 x8 B61  S120051503TN M5x15
B12 ~ S120030802TN M3 x8 B62  S120051601TN M5x 16
B13 ~ S120031001TD M3x10 B63| S120051801TN |M5x18
Bi4  S120031002TN M3x 10 B64  S120052001TD M5x20

(RR11)




B-C

ES X — Y N B = I W E
B 7RATYIMRILE  Hexagon Socket Head Cap Screw B114) S120086001TN |M8 X 60

B65 S120052002TN M5x20 Bl115 S120087001TN M8 x70

B66 | S8120052201TN M5x22 B116 8120102002TD |M10Xx20

B67 S120052301TN M5x 23 B117 S$120102001TN M10x20

B68 ~ S120052501TN M5x25 B118 S120102501TN M10Xx25

B69 S120053001TN M5x30 B119 S120103001TN M10x30

B70 S$120053503TD M5x 35 B120 S120103501TN M10x35

B71 S120053501TN M5x35 B121 S120104001TN M10x40

B72 S120053502TN M5 x 35 #4LC (Half Threads) | B122 S120123001TN M12x30

B73 S120054001TN M5 x40 B123 S120123501TN M12x35

B74 ~ S120054501TN M5x45 B124 ~S120081801TN |M8x 18

B75 S120055001TN M5 x50 B125 S120470501TN M2.5x5

B76 ~ S8120055002TN M5 x 50 #4al (Half Threads) |B726 ~ S120052502TD M5x25

B77 S120055501TN M5x55 B127 $120030302TD M3 x 3

B78 S8120056001TN M5x60 B128) S120051504TN |M5 x 15 {&8& (Low Head)

B79 S120056003TN M5 x 6 O ¥4 (Half Threads) | B129 $120031801TD M3x18

B8O S120060801TN M6 x 8 B130 S120052801TN M5x28

B81 S120060901TN M6 x 9 B131 S120044502TN M4 x 45 #F4L Half Threads)

B82 S120061001TN M6 x10 B132 S$120081501TD M8x15

B83 $120061202TD M6 x 12 B133 $120051802TD M5x18

B84 S120061201TN M6 x 12 B134 S120470401TN M2. 5x4

B85 $120061501TD M6 X 15 B135 S$120033003sD M3 x30

B86 S120061502TN M6 Xx15 B136 S$120030402TD M3 x 4

B87 $120061801TD M6 x 18 B137 S120033002TN M3 x30

BS88 S120061802TN M6 x18 B138 S120067502TN M6 Xx75

B89 S120062001TN M6 x 20 B139 S120050501TN M5 x5

B90 S120062501TN M6 Xx25 B140 $120082001TD M8 X 20

BI91 S120063001TN M6 x 30 B141 S$120086002TD M8 x 60

B92 S120063501TN M6 x 35 B142 S$120062002TD M6 Xx20

BI93 S120064001TN M6 x40 B143 S120043503TD M4 x 35 #4L (Half Threads)

B94 | S120064501TN M6x45 BI144 ~ S120044003TN M4 x 4 0 #4U (Half Threads)

B95 S120064502TN |M6 x 4 5 #4l (Half Threads) | B745 ~ S120030605TD M3 x 6 {&EE (Low Head)

B96 | S120065001TN M6 x50 #4al (Half Threads) | B746 S120042202TD M4 x22

B97 S120066501TN M6 X6 5 B147 S$120062502TD M6 Xx25

B98 ~ S120067501TN M6 x 75 #4L (Half Threads)

B99 S120068001TN M6 X 8 0 ## L (Half Threads)

B100 S12006A001TN M6 X100

B101 S120081201TN M8 x 12

B102 S120081502TN M8 X 15

B103| S120081503TP M8x15 Cc NAMRILKN HexagonBolt

B104 S120081601TN M8 X 16 C1 $121030601SD M3 X 6

B105 S120082001TN M8 x20 c2 $121040801SD M4 x 8

B106 S120082502TN M8x25 c3 S$121042501SD M4x25

B107 S120083001TN M8 x 30 c4 $121051001sSD M5x10

BI108 S120083501TN M8 x 35 c5 8$121051502SC M5x15

B109 S120084001TN M8 x40 Cc6 $121051501SD M5x15

B110 S120084002TN M8 x 4 0 #4 LU (Half Threads) | C7 $121052001SD M5 X 20

B111 S120084501TN M8 x45 c8 $121061501sSC M6 X 15

B112 S120084502TN M8 x 45 #4L Half Threads) | C9 S121062501TN M6 Xx25

B113 S120085001TN M8 x50 c10 $121064501SD M6 x 45

(RR11)




B2 K — v N w % g2 0 K — Y N I
C 7NAMILN HexagonBolt E3 | S160020301MZ M2 x3
c17 S121065001SC M6 x50 E4  S160020401MZ M2 x 4
c12  S81210650028D M6 x50 E5  S160020801MZ M2 x8
c13 S121065501SD M6x55 E6 | S160470301MZ M2.5x 3
c14  S121066501SD M6 x65 E7 = S160470402MZ M2.5x 4
c15 S121067501SC M6x75 Es =~ S160470501MZ M2.5x5
Cc16 ~ S121081501TN M8x15 E9 =~ S160470801MZ M2.5x8
c17 ~S121081801TN M8x 18 E10 S160471301IMZ M2.5x 13
c18  S121103001TN M10x30 E11  S160471302SD M2.5x 13
c19 ~ S81211035028C M10x35 E12  S160480601SD M2.6x 6
c20  S121103501TN M10x35 E13 S160030301IMZ M3 x 3
c27 | S121104001SC M10x40 E14  S160030302SD M3 x 3
Cc22  S121125001TN M12x50 E15 S160030403CD M3 x 4
c23 S12112B001TN M12x110 E£16 ~ S160030401MZ M3 x 4
Cc24  S121082501TN M8x25 E17 S160030402SD M3 x 4
c25  S121102501TN M10x25 £18  S160030501IMZ M3 x5
C2  8121082202TN M8 x2 2 E19 8160030502SD M3 x5
c27  S121041001SD M4 x 10 E20 S160030601MZ M3 x 6
c28 S8121040601SD M4 x6 E21  S160030603SA M3 x6
c29  8121061503SD M6 x 15 E22  S160030602SD M3 x 6
E23 S160030801MZ M3 x 8
E24 S160030803SA M3 x8
D  RAFINRT RoundFillister Head Screw E25  S160030802SD M3 x8
DI SA43740401CL 9. 64x40Xx 4 E26 ~ S160031001IMZ M3 x 10
D2 SA43740501CL 9, 64x40x5 E27  8160031003SC M3 x 10 $4C Half Threads)
D3 =~ SA43740502CN 9. 64x40x%5 E£28  8160031002SD M3 x 10
D4 SA43740503CN 9. 64x40x5 E29 8160031101SC M3 x 11 $4C (Half Threads)
D5 =~ SA43740504CN 9. 64x40x%5 E30 S16003120IMZ M3 x 12
D6~ SA43740601CL 9,64 x40X6 E31  8160031202SD M3 x 12
D7~ SA43740602CN 9. 64x40x%6 E32  S160031401SA M3 x 14
DS~ SA43740603CL 9, 64x40X6 £33 S160031402SD M3 x 14
D9 =~ SA43740604CN 9. 64x40x%6 E34 S160031501SD M3 x 15
D10 SA43740682CN 9. 64x40x6.8 E35 S160031601SD M3 x 16
D17 SA43740801CL 9. 64x40x8 E£36 S160031801SD M3 x 18
D12 SA43740802CN 9. 64x40x8 E37 8160032001SD M3 x 20
D13 SA43741001CN 9.64x40x 10 £38  S160033001SD M3 x 30
D14~ SA43741201CN  9.64x40x12 E39 8160034001SD M3 x 40 $4C (Half Threads)
D15  SA43750601CN 11.64Xx40%x6 E40 S160035001SD M3 X 50 4l (Half Threads)
D16  SA43750652CN 11,64%x40x6.5 E41  ~ S160040401SD M4 x 4
D17 SA43751051CN 11.64x40x10.5 E42  S160040501SD M4 x5
D18 SA43751201CN 11.64%x40x12 E43 S160040601MZ M4 x 6
D19 SA43751501CN | 11,64x40x15 E44  S160040602SD M4 x 6
D20  SA43812451CN 9. 32x28x%x24.5 E45 S160040801SD M4 x 8
D21 S143030501SD M3 x5 £46 ~ S160041001SD M4 x 10
E47 S160041201SD M4 x 12
£48  S160041501SD M4 x 15
E49  S160041801SD M4 x 18
E  FANINRS  PanHead Screw E50 S160043001SD M4 x30
El S160410141MZ M1.4x 1.4 E51 S160045001SD M4 x50
E2 | S160020202MZ M2 x 2 E52  S160046001SD M4 x 60

(RR11)




EFeGH

B2 K — v N w % g2 0 K — Y N I
E  FANINRI PanHead Screw F24 S150040602MZ M4 x 6
E53 S160050601SD M5 x 6 F25 S150040601SD M4 x 6
E54 )  S160050701SD M5 x 7 F26  S150040801MZ M4 x 8
E55 S160050801SD M5 x 8 F27  S150040802SD M4 x 8
E56 ) S160051002MZ M5 x 10 F28 | S150041001MZ M4 x 10
E57 S160051001SD M5 x 10 F29 | S150041002SD M4 x 10
E58 | S160051201SD M5 x 12 F30 S150041201SD M4 x 12
E59 S160053001SD M5 x 12 F31 S150041401SD M4 x 14
£60 S160051501SD M5x 15 F32 S150041501SD M4 x 15
E61 S160054501SD M5x45 F33 S150042001SD M4 x20
£62 |  S160055001SD M5 x50 F34 S150042201SD M4 x22
£63 S160056001SD M5 X 60 F35 S150042501SD M4 x25
£64/  S160047001SD M4 x 70 F36 S150050601SD M5 x 6
E65 S160480801SD M2.6x 8 F37  S150050801SD M5 x 8
£66 1  S160030504SC M3 x5 F3s| S150051001MZ M5 x 10
E67 S160480602MZ M2.6 X6 F39 | S150051002SD M5 Xx 10
£68|  S160031403MZ M3 x 14 F40 |  S150051201SD M5 x 12
E£69 S160042001SD M4 x 20 F41 |  S150051501SD M5x 15
E70 S160044501SD M4 x45 F42 | S150053001SD M5 x 30
E71  S160020203SD M2 x 2 F43 | S150053501SD M5Xx35
E72 | S160470502SD  M2. 5x5 F44 | S150054001SD M5 x40
£73 | SA60740551TN 9./64x40x5.5 F45 S150061502SC M6Xx 15
E74 | S160431001MZ M1. 7x10 46 S150061503SD M6 X 15

F47 | S150063501SD M6 X35

F4s| S150081201SD M8 x 12

F49 |  S150087001TN M8Xx 70
F MIN\=RZ  Countersunk Head Screw F50 ~ S150061801SD M6 x 18
F1 | SA51741001CN 9.64x40X 10
F2 =~ SA50750801CN 11.64x40x8
F3 =~ S150020601SD M2x6
r4 | S150030401MZ M3 x4 G AMNRT  Round Countersunk Head Screw
F5 ~ S150030402SD M3 x4 GI ~ SA53730601CL 1,8x44Xx6
F6 ~ S150030501MZ M3 x5 G2~ SA53740301CL 9.,64x40Xx3
F7 =~ S1500305028D M3x5 G3 =~ SA53740351CL 9.64x40Xx3.5
F§ =~ S151030601SD M3 x6 G4  SA53740401CL 9.64x40Xx4
F9 =~ S150030601MZ M3 x6 G5  SA53740601CL 9.64x40X6
F10  S150030602SD M3 x 6 G6 ~ SA53740701CL 9.64x40X7
F11 | S150030701SD M3 x 7 G7 ~ SA53740951CL 9.64x40Xx9.5
F12  S151030801SD M3 x 8 Gs ~ SA53741201CL 9.64x40Xx12
F13  S150030801MZ M3 x 8 G9 ~ SA53740681CL 9.64x40X6.8
F14  S150030804SC M3 x 8
F15 ~ S150030802SD M3 x 8
F16 S150030803SN M3 x 8
F17 | 8150031002MZ M3 x 10 H K~S32RANRY  TrussHead Screw
F18| S150031001SD M3 x 10 M1 | SA30730701CL 1,8x44x7
F19 S150031201MZ M3 x 12 H2 =~ SA30740301CL 9.64x40Xx3.5
F20 S150031202SD M3 x 12 H3 =~ SA30740401CL 9.,64x40Xx4
F21 | S150031501MZ M3x15 H4 =~ SA31740401CM 9,64x40Xx4
F22 |  S150031601SD M3 x 16 H5 ~ SA30740601CL 9,64x40X6
F23  S150040501SD M4 x5 H6 =~ SA30740801CL 9,64x40Xx8

(RR11)




S X — Y N f# &S K= Y % %
H KS22INRY  TrussHead Screw H56 S130060801SD M6x8

/7 S130470301MZ M2.5x 3 /57 S130061001SD M6 x 10

/8 =~ S130470302SD M2.5x 3 58  S130062201SD M6 x22

/9 =~ S130470401MZ M2.5x 4 59  S130062501SD M6x25

H10 ~ S130470402SA M2.5x4 H60 ~ S130063501SD M6x35

M1l ~ S130470403SD M2.5x4 61 ~ S130064001SD M6 x40

Hi2 ~ S130030301MZ M3 x 3 H62 ~ S130031501SD M3 x15

/13 ~ S130030302SD M3 x 3 /63 ~ S130043501SD M4 x35

Hi4  S130030402SD M3 x 4 H64 ~ S130020201SD M2 x 2

/15  S130030501MZ M3 x5 65 ~ S130470501SD M2.5x5

H16 ~ S130030502SD M3 x5 166 ~ S130052002MZ M5x20

H17 ~ S130030601MZ M3 x 6 67  S130054501SE M5x45

H18  S130030602SD M3 x 6 168 ~ S130050502MZ M5 x 5

/19  S130030603SA M3 x6 /69  S130054001SD M5x40

H20 ~ S130030802SD M3 x8 H70 ~ S130055001SD M5x50

/21 S130030803SA M3 x8 /71 S130030801MZ M3 x8

22 S130031001MZ M3 x 10 H72 ~ S130052201SD M5x22

23  S130031002SD M3 x10

24 ~ S130032001SD M3 x20

25 ~ S130040401MZ M4 x 4

H26 ~ S130040402SD M4 x4 J  RNRT  Round Head Screw

27 ~ S130040501MZ M4 x 5 J1 $162020301MZ M2 x 3

28 ~ S130040502SD M4 x5 J2 $162030801SD M3 x8

29  S130040601MZ M4 x 6 J3 S162030802SE M3 x 8

H30  S130040602SD M4 x 6 J4 $162031001MZ M3 x 10

/31 ~ S130040651SD M4 x6.5

32 ~ S130040801MZ M4 x 8

33  S130040802SD M4 x 8

34 ~ S130040803MZ M4 x8 JIS

35  S130041002MZ M4 x10

H36 | $130041001SD M4x10 K 2D VFIEXRY  Slotted Set Screw
/37  S130041201SD M4 x12 K1 SA71730351CN 1./8x44Xx3.5
38  S130041502SD M4x15 K2  SA71740601CN 9. 64Xx40x6
39  S130042001SD M4 x20 K3 ~ SA71750251CN 11,64x40x2.5
H40 ~ S130050501SD M5 x 5 K4 ~ SA71750351CN 11.64x40x3.5
41 ~ S130050602MZ M5 x 6 K5 ~ SA71750401CN 11,64 x40 X 4
42 ~ S130050601SD M5 x 6 K6 =~ SA71750501CN 11.64x40Xx5
43  S130050651SD M5x6.5 K7~ SA71790501CN 15-64x28x5
44 ~ S130050701SD M5 x 7 K8 =~ SA71791001CN 15,64x28x10
45  S130050801MZ M5 x 8 K9  SA71791501CN 15,64x28x15
46 ~ S130050802SD M5 x 8 K10 ~ SA71791701CN 15,64x28x17
/47 ~ S130051002MZ M5x 10 K11 ~ SA71800401CN 1.4x40x4

48 ~ S130051001SD M5x 10 K12 ~ SAT1800451CN 1.4%x40x4.5
/49 ~ S130051201MZ M5 x 12 K13  SA71800501CN 1.4x40x5

H50  S130051202SD M5x 12 K14  SA71800601CN 1.4x40x6

51  S130051501SD M5x15 KI5  SA71800801CN 1.4x40x8

H52  S130052001SD M5x20 K16 ~ SA71811201CN 9.32x28x12
53  S130052502SD M5x25 K17 ~ S171050601TN M5 x 6

54 ~ S130053001SD M5x30 K18  S171030601SD M3 x 6

55  S130053501SD M5x35

(RR11)




LM-N

S X — v M| W E B2 X — Y N o E

L RATYTIEXRT  Hexasgon Socket Head Set Screw M RATIRIVMRILL  Hexagon Socket Head Set Screw

L1 SA70730251CN 1./8x44x%x2.5 M1 S$124030401scC M3 x 4

L2 SA70730301CN 1./8x%x44x%x3 M2 S$124040601SC M4 x 6

L3 SA70750901CN 11/64%x28x9 M3 $124040802sC M4 x 8

L4 SA70750401CN 11/64%x40x%x4 M4 S$124040803SD M4 x 8

L5 SA70750601CN 11/64%x40x6 M5 S$124051001scC M5x%x 10

L6 SA70750801CN 11/64%x40x8 M6 S$1240510028D M5x%x 10

L7 SA70790401CN 15/64%x28x4 M7 $124051501SD M5x%x 15

LS SA70790901CN 15/64%x28x%x9 M8 S$124081201sC M8 X 12

L9 S170470301TN M2.5x3 M9 $124081202SD M8 x 12

L10 S170030201TN M3 x 2 M10 S$124081501SD M8x15

L1171 S170030301TN M3 x 3 Mi11 $124030501sC M3 x5

L12 S170030401TN M3 x 4 Mi12 S$124030801scC M3 x 8

L13 S170030501TN M3 x5 M13 $124030502TC M3 x5

L14 S170030601TN M3 X 6 Mi4 S$124030402S8D M3 x 4

L15 S170030801TN M3 x 8 MI15 S$124030601SD M3 x 6

L16 S170040301TN M4 x 3 M16 S$124040401SD M4 x 4

L17 S170040401TN M4 x 4 Mi17 S$124030602SC M3 x 6

L18 S170040501TN M4 x5 MI18 S$124030503s8D M3 x5

L19 S170040601TN M4 x 6

L20 ~ S170040602TN M4 x 6 4L (Half Threads) N BLRARYI ScrewwithWasher

L21 S170040801TN M4 x 8 N1 S660480601SE M2.6%x6

L22 S170041001TN M4 x10 N2 S660030601SE M3 X 6

L23 S170041201TN M4 x 12 N3 S660030801SE M3 x 8

L24 S170050401TN M5 x 4 N4 S660031001SE M3x10

L25 S170050501TN M5 x5 N5 S660031501SE M3x15

L26 S170050601TN M5 X 6 N6 S660031601SE M3X%x16

L27 S170050801TN M5 x 8 N7 S660031801SE M3x 18

L28 S170051001TN M5x%x 10 N& S660040601SE M4 x 6

L29 S170051201TN M5 x 12 N9 S660040801SE M4 x 8

L30 S170051501TN M5x15 N10 S660041001SE M4 x10

L31 S170060501TN M6 x5 N11 S660041201SE M4 x 12

L32 S170060601TN M6 x 6 N12 S660045501SE M4 x55

L33 S170060801TN M6 x 8 N13 S660051001SE M5x%x 10

L34 S170061001TN M6 X 10 N14 S660051201SE M5 X% 12

L35 S170061801TN M6 X 18 N15 S660051401SE M5 x%x 14

L36 S170080801TN M8 x 8 N16 S660051801SE M5x 18

L37 S170081001TN M8 x 10 N17 S660030801MZ M3 x 8

L38 S170081501TN M8 x 15 NI18 S660030502MZ M3 x5

L39 S170031001TN M3x10 N19 S660031502MZ M3x15

L40 S170031201TN M3x12 N20 S660030603S1 M3x6 (P—4)

L41 S170053001TN M5 x 30 N21 S660030802S1 M3 x8 (P—3)

L42 S170061201TN M6 X 12 N22 S660030604S1 M3x6 (P—3)

L43 S174060601TN M6 x 6B N23 S660031802S1 M3x18 (P—3)

L44 S170050802TN M5 x 8 #B (Narrow Threading) | N24 S660040602S1 M4x6 (P—3)

L45 S170050602TN M5 X 6 #iB (Narrow Threading) | N25 S660040802s1 M4x8 (P—3)
N26 S660041002S81 M4x10 (P—3)
N27 S660043001S1 M4x30 (P—3)
N28 866005100281 M5x10 (P—3)
N29 S660031803S1 M3x18 (P—4)

(RR11)




S — v N W% B2 S - Y M W%

N BALRRY ScrewwithWasher P40 $210100001SC  M10 15&(Type 1)

N30 S660030505S81 M3 x5 (P—4) P41 $213100002SD M10 75094t

N31 S660031504S1 M3x15 (P—4) P42 S$213100003SD |M10 MmiEtaft

N32 866003100281 M3x10 (P—4) P43 $210120001SC M12 1% (Type 1)

N33 S6600408038S1 M4x8 (P—4) P44 $212120001SC M12  3%&(Type 3)

N34 866003050481 M3x5 (P—3) P45 $2121200028D M12 33 (Type 3)
P46 S$210160001SD M16 13 (Type 1)
P47 $212160002SC  M16 135 (Type 1)
P48 S$212160001SD M16 3% (Type 3)
P49 $2102000018C M20 1%&(Type 1)

P Fvhk Nt P50 5212470001SC M2.5 37 (Type 3)

Pl SB10730601CN 1/8x44x6x3 P51 SB12750701SC 11/64x7%x2.2 3% (Type 3)

P2 SB10740601CL 9./64%x40Xx6X%X2 P52 S211040001SD M4 2 7& (Type 2)

P3 SB10740602CN 9./64x40x6Xx3 P53 SB12740601MZ 9/64x6x2 3% (Type 3)

P4 SB10750602CN 11/64%xX40x6X%X2 P54 SB10750601CN 11/64%x6%x2.2

P5 SB10750603CN 11/64x40%x6x%x3 P55 $2120300038SD M3 3 7& (Type 3)

P6 SB10750701CN 11/64%x40x7x%x3 P56 S$217060001SD M 6 £% (CAP)

P7 SB11750701CN 11/64%x40x7x3 P57 $217030001SD M3 42 (CAP)

P8 $210420001XA M1.6 17 (Type 1) P58 $212200001sScC M20 37& (Type 3)

V& $210020001SD |M2 17 (Type 1) P59 $212160002SC M16 3% (Type 3)

P10 $2120200028D M2 3% (Type 3)

P11 $2104600028D M2.3 13&(Type 1)

P12 S210470001MZz M2.5 173 (Type 1)

P13 5212480001SD M2.6 3% (Type 3) R Dw<v Washer

P14 $210030001MZ M 3 1%& (Type 1) RI S301410301MZ FE(Plain) M1.4x3xt0.3

P15 $210030002sC M3 1% (Type 1) R2 S$301020351X7 E(Plain) M2x3.5xXxt0.5

P16 $2100300038D M 3 1%& (Type 1) R3 S301020431SD | FE(Plain) M2x4.3xt0.3

P17 $215030001SD M3 % 2 FF (Thumbscrew Type 2) | R4 S301480501XB FE(Plain) M2.6x5x%x t 0.5

PI18 $2120300018C M 3 37 (Type 3) R5 S301480751XB | F(Plain) M2.6%x7.5%xt0.5

P19 $212030002SD (M3 37& (Type 3) R6 S301030602XZ ¥ (Plain) M3x6xt0.3

P20 $212530001sScC M3.5 37 (Type 3) R7 S$301030603SC FE(Plain) M3x6Xt0.5

P21 $210040001scC M4 1% (Type 1) RS S$301030601SD F(Plain) M3x6Xx1t0.5

P22 $210040002S8D M4 17& (Type 1) R9 S$301030701SD E(Plain) M3x7xt0.5

P23 $212040001scC M4 3 7& (Type 3) R10 S$301030804SD F(Plain) M3x8xt 0.3

P24 $2120400028D M 4 37 (Type 3) R11 S$301030805Mz F(Plain) M3x8xt0.5

P25 S$217040001SD M4 4% (CAP) R12 $301030801sScC F(Plain) M3x8x1t0.5

P26 $210050001sScC M5 17& (Type 1) R13 S$301030802SD F(Plain) M3x8x%xt 0.5

P27 $210050002S8D M5 1% (Type 1) R14 S$301030803SD F(Plain) M3 x8x t 1

P28 $212050001scC M5 37& (Type 3) RI15 $301040805sC FE(Plain) M4x8Xxt0.5

P29 $212050002S8D M5 3 7& (Type 3) R16 S$301040802SD F(Plain) M4x8x1t0.5

P30 S$217050001SD M5 £% (CAP) R17 $301040804sC FE(Plain) M4x8xt0.8

P31 $210060001scC M6 1% (Type 1) RI18 S$301040803SD T (Plain) M4x8xt0.8

P32 $210060002SC M6 13:&Z (Type 1 :Left) | R19 S301041004MZ FE(Plain) M4Xx10x%xt0.8

P33 $210060003SD M6 1% (Type 1) R20 $301041002SC E(Plain) M4x10xt0.8

P34 $210060004SD M6 13&:%& (Type 1 :Left) | rR21 S$301041003sD FE(Plain) M4x10x%xt0.8

P35 $212060001scC M6 3 7& (Type 3) R22 S$301041201SC F(Plain) M4 x12xt1

P36 $210080001scC M8 17& (Type 1) R23 S$301051002SC FE(Plain) M5Xx10x%xt0.8

P37 $210080002SD M8 1% (Type 1) R24 $301051003SD E(Plain) M5x10xt 0.8

P38 $212080001scC M8 37& (Type 3) R25 S$301051204MZ FE(Plain) M5x12%xt0.8

P39 $212080002SD M8 3 7& (Type 3) R26 $301051202SC E(Plain) M5x12xt0.8

(RR11)




B2 K — v N I B2 K — Y M W%
R DwZ+v Washer R76 S301061152SD  |F(Plain) M6x11.5xt0.8
R27 S$301051203SD F(Plain) M5x12xt0.8 R77 S301122601sC F(Plain) M12x26xt2.3
R28 S301061102SC  |F(Plain) M6x11xt1.6 R78 S304060002SD  |tgft(With Teeth) M6
R29 S$301061151SC  |®(Plain) M6x11.5xt0.8 | R79 S304040852TP  |wff(Nith Teeth) M4 5 i (Outward)
R30 S301061301scC F(Plain) M6Xx13xt1.0 R8O S$301041202S8D F(Plain) M4x12xt1.0
R31 S$301061302SD F(Plain) M6x13xt1.0 R81 S301040901EZ F(Plain) M4x9xt0.3
R32 S301061601scC F(Plain) M6Xx16xt1.0 R&2 S301051207EZ F(Plain) M5x12xt1.0
R33 S$301081601SD F(Plain) M8x16xt 1.2

R34 S301081801SC |F(Plain) M8x18xt 1.6

R35 $301081802SD F(Plain) M8x18xt1.6

R36 $301081803ScC F(Plain) M8x18x t 3.2

R37 $301082201sC F(Plain) M8x22xt 3.2

R38 S$301102201SC F(Plain) M10x22%xt 1.6

R39 S$301102601sC F(Plain) M10x26x%xt3.2

R40 S$301102602SD F(Plain) M10x26X%xt 3.2

R41 S$301122051scC F(Plain) M12x20.5xt2

R42 S$301163201SD F(Plain) M16x32%xt2.5

R43 S402020001KD R FY 2% (Spring) M2

R44 S402480001KC Ty (Spring) M2.6

R45 S402030001KC R TFY 2% (Spring) M3

R46 S402030002KD A TF1Y25 (Spring) M3

R47 S402530001KC R TFY 2% (Spring) M3.5

R48 S402040001KC ATy 5 (Spring) M4

R49 S402040002KD R FY %5 (Spring) M4

R50 S402050001KC A TF1Y245(Spring) M5

R51 S402050002KD R F1y 2% (Spring) M5

R52 S402050003MZ R TF1Y25 (Spring) M5

R53 S402060001KC R TF >4 (Spring) M6

R54 S402060002KD ATy 5 (Spring) M6

R55 S402080001KC R TF1y 2% (Spring) M8

R56 S402080002KD R F1Y245 (Spring) M8

R57 S402100001KC | F1) >4 (Spring) M10

R58 S402100002KD A F1Y245 (Spring) M10

R59 S402120001KC |27y >4 (Spring) M1 2

R60 S305041101TP |k (Wave) M4

R61 S305051001TN & (Wave) M5

R62 S305061051TN | (Wave) M6

R63 S304040851TP  thft With Teeth) M4

R64 S304051001TP  tE{f (With Teeth) M5

R65 S306080001sC  |{E#4(Slant) M8

R66 S$303040801scC M/ (Disk Spring) M4

R67 S301041005EZ FE(Plain) M4x10xt0.8

R68 S301470252M7Z FE(Plain) M2.5X5xt0.5

R69 S301030605SD F(Plain) M3x6xt 1.0

R70 S301030604MZ |F(Plain) M3x6xt0.5

R71 S305051101TN & (Wave) M5

R72 S301470253SD E(Plain) M2.5Xx5xt0.5

R73 S301470251scC F(Plain) M2.5x5xt0.5

R74 S305101451TN i (Wave) M1 0

R75 S304080001TP  thft With Teeth) M8

(RR11)




# hx 20064 5AH 1st Edition ~ May, 2006
FE10hR 20154 3R 10th Edition ~ March, 2015

BEET: BEIXI Y UK
EAT  : T486-0901 ZJnIRFE H 4+ LET 1800 % Ht
TEL :(0568)33-1161 (ft#) FAX : (0568)33-1191

B Manufactured by: Tokai Industrial Sewing Machine Co., Ltd.

NO.1800, Ushiyama-cho, Kasugai, Aichi-pref., 486-0901, Japan
Telephone:568-33-1161 Fax:568-33-1191

WERSET A OV IEK(ASH
BT T461-0011 A HEMEXKAE=TH 19%22 5
TEL  :(052)932-3811 (ft&) FAX :(052)932-3815

M Distributed by: Tajima Industries Ltd.

19-22, Shirakabe, 3-chome, Higashi-ku, Nagoya, 461-0011, Japan
Telephone:52-932-3444 Fax:52-932-2457

@ KED— I E 72T A MR TR, 5. SR O Z & AR LET,
@Copy, reprint, or reform of a part or whole of this manual without permission is prohibited.



THE TAJIVA GROUP

http://www.tajima.com

Tajima Industries Ltd.
19-22, Shirakabe, 3-chome, Higashi-ku, Nagoya, 461-0011, JAPAN
TEL.81-52-932-3811 FAX.81-52-932-3815

Tokai Industrial Sewing Machine Co.,Ltd.
NO.1800, Ushiyama-cho, Kasugai, Aichi-pref., 486-0901, JAPAN
TEL.81-568-33-1161 FAX.81-568-33-1191



	目次　　CONTENTS
	全体図　　GENERAL VIEW
	フレーム　　FRAMING
	筒型ベッド１　　CYLINDER BED 1
	筒型ベッド２　　CYLINDER BED 2
	チェンジ装置　　COLOR CHANGE SYSTEM
	アーム１　　ARM 1
	アーム２　　ARM 2
	アーム３　　ARM 3
	針棒ケース１　　NEEDLE BAR CASE 1
	針棒ケース２　　NEEDLE BAR CASE 2
	上糸掛部　　UPPER THREAD HOLDER
	Ｘ軸駆動部　　X-AXIS DRIVE SYSTEM
	Ｙ軸駆動部　　Y-AXIS DRIVE SYSTEM
	調整台　　TENSION BASE
	糸立て　　THREAD STAND
	電気　　ELECTRICAL PARTS
	操作パネル　　OPERATION PANEL
	電源ボックス　　POWER SUPPLY BOX
	原反枠、スタンド（オプション）　　BORDER FRAME, STAND (OPTION)
	Ｘ拡張ユニット１（オプション）　　X-EXTENSION UNIT 1 (OPTION)
	Ｘ拡張ユニット２（オプション）　　X-EXTENSION UNIT 2 (OPTION)
	ねじリスト　SCREW
	Ａ・Ｂ
	Ｂ・Ｃ
	Ｃ・Ｄ・Ｅ
	Ｅ・Ｆ・Ｇ・Ｈ
	Ｈ・Ｊ・Ｋ
	Ｌ・Ｍ・Ｎ
	Ｎ・Ｐ・Ｒ
	Ｒ




